


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 6 425700 BOLT BOLT

2 1 425701 PAKDASE WASHER, SEAL

3 1 425702 OLIEPIND DIPSTICK

4 1 425703 RING SEAL SPACER

5 1 425704 BUNDKAR COVER, CRANKCASE
6 1 425705 LEJE BEARING

7 1 425706 PAKNING GASKET, CRANKCASE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 425707 NOT KEY
2 1 425708 KRUMTAP CRANKSHAFT ASSY







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425709 STEMPELRINGESAT PISTON RING ASSY

11 1 425710 STEMPELRING | RING,FIRST

1,2 1 425711 STEMPELRING II RING, SECOND

1,3 1 425712 STEMPELRING 1l OIL RING

2 2 425713 LASERING CIRCLIP, PISTION PIN

3 1 425714 KRYDSPIND PIN, PISTON

4 1 425715 STEMPEL PISTON

5 1 425716 PEJLSTANG KOMPLET CONNECTING ROD ASSY
51 1 425717 PEJLSTANG DEL | CONNECTING ROD BODY
52 1 425718 PEJLSTANG DEL Il CONNECTING ROD COVER
53 2 425719 BOLT CONNECTING ROD BOLT







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 425720 BOLT M6X12 BOLT, M6x12

2 1 425721 FIEDERSKIVE SPRING WASHER

3 1 425722 SKIVE WASHER

4 1 425723 BESLAG MUFFLER BRACKET
5 1 425724 UDSTYDNING MUFFLER

6 1 425725 UDST@DNINGSSKARM MUFFLER COVER

7 2 425726 MZTRIK NUT

8 2 425727 FIEDERSKIVE SPRING WASHER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 425728 BOLT M5X32 BOLT, M5x32

2 1 425729 LUFTFILTERDAKSEL COVER, AIR CLEANER

3 1 425730 LUFTFILTERELEMENT AIR CLEANER ELEMENT
4 1 425731 PLADE SUSTAIN BOARD

5 1 425732 LUFTFILTER PAKNING AIR CLEANER GASKET
6 1 425733 LUFTFILTERHUS BELOW SHELL







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 425888 KARBURATOR CARBURATOR
2 1 425734 BRZAENDSTOFSLANGE HOSE, FUEL

3 2 425735 LASERING CIRCLIP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425736 TANDHJUL ADJUSTMENT, CENTRIFUGAL
2 2 425737 STIFT PIN

3 2 425738 BESLAG BLOCK, CENTRIFUGAL

4 1 425739 STODSTANG COVER, PUSH ROD







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425740 SVINGHJUL FLYING WHEEL

2 1 425741 BLASEHJUL FAN WHEEL

3 1 425742 STARTERTRISSE STARTER CANISTER
4 1 425743 MZTRIK NUT, CLAMP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 3 425744 BOLT M6X10 BOLT, M6x10

2 1 425745 REKYLSTARTER KOMPLET STARTER ASSY

3 1 425746 JUSTERSTYKKE SPEED ADJUSTMENT BASE
ASSY

4 2 425744 BOLT M6X10 BOLT, M6x10

5 2 425747 SKRUE SCREW

6 1 425748 PANEL FLAMEOUT SWITCH PANEL

7 1 425749 SIDEDAKSEL ENGINE SIDE COVER

8 4 425720 BOLT M6X12 BOLT, M6x12







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 425750 BRANDSTOFSDAKSEL FUEL TANK CAP
2 1 425751 BRANDSTOFTANK FUEL TANK

3 3 425752 BOLT M6X14 BOLT, M6x14

4 3 425753 SKIVE WASHER

5 3 425754 FIEDERSKIVE SPRING WASHER
6 1 425755 BRANDSTOFFILTER FILTER NET







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 425720 BOLT M6X12 BOLT, M6x12

2 1 425756 RORSTIFT COLLOID PIPE

3 1 425757 TOPSTYKKE CYLINDER HEAD COVER

4 4 425758 BOLT M8X55 BOLT, CYLINDER HEAD,
M8x55

5 1 425759 PAKNING GASKET, CYLINDER HEAD
COVER

6 4 425760 BOLT M6X16 BOLT, M6x16

7 1 425761 VENTILSADE KPL. ROCKER BRACKET ASSY

7,1 1 425762 HOLDER LEFT ARM

7,2 2 425763 MITRIK ADJUSTING NUT, VALVE
CLEARANCE

7,3 1 425764 HOLDER RIGHT ARM

7,4 2 425765 B@S ROCKER SHAFT

7,5 2 425766 LASERING BLOCK CIRCLE

7,6 2 425767 BESLAG ADJUSTED STUD, VALVE
CLEARANCE

7,7 1 425768 VENTIL HOLDER ROCKER BRACKET

8 2 425769 VENTILSADE UPPER RETAINER, DOOR
SPRING

9 2 425770 VENTILFJEDER SPRING, VALVE

10 1 425771 FIJEDER RETAINER INTAKE DOOR
SPRING

11 2 425772 MZTRIK NUT

12 2 425773 PAKNING GASKET, INLET PIPE

13 1 425774 INSOLATOR SPACER, HEAT INSULATING

14 2 425775 PINBOLT BOLT, INTAKE PIPE

15 1 425776 TOPSTYKKE CYLINDER HEAD

16 1 425777 TANDRIR SPARK PLUG

17 1 425778 UDSTZDNINGSPAKNING GASKET, EXHAUST PIPE

18 2 425779 BOLT BOLT, EXHAUST PIPE

19 1 425780 PAKNING GASKET, CYLINDER HEAD

20 1 425781 INDSUGNINGSVENTIL VALVE, INTAKE

21 1 425782 UDSTYDNINGSVENTIL VALVE, EXHAUST







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 425783 PAKNING SPACER, DRAIN PLUG
2 2 425784 DRAENBOLT DRAIN PLUG

3 1 425785 KRUMTAPHUS TG110 CRANKCASE ASSY

4 4 425786 B@S GUIDE DOWEL

5 1 425787 LEJE BEARING

6 1 425788 STIFT PIN

7 1 425789 BESLAG CLIPBOARD

8 1 425790 BOLT M6X12 BOLT, M6x12

9 1 425791 PLADE | PLATE 1 DRIVERSION
10 1 425701 PAKDASE WASHER, SEAL

11 1 425792 PLADE Il PLATE 2 DRIVERSION
12 1 425793 LEDNING GROUNDED FIRE ASSY
13 1 425794 SEEGERRING SNAP SPRING

14 1 425795 BOLT M6X10 BOLT, M6x10




	Side_1
	1_sparepart_listpdf
	Side_2
	2_sparepart_listpdf
	Side_3
	3_sparepart_listpdf
	Side_4
	4_sparepart_listpdf
	Side_5
	5_sparepart_listpdf
	Side_6
	6_sparepart_listpdf
	Side_7
	7_sparepart_listpdf
	Side_8
	8_sparepart_listpdf
	Side_9
	9_sparepart_listpdf
	Side_10
	10_sparepart_listpdf
	Side_11
	11_sparepart_listpdf
	Side_12
	12_sparepart_listpdf



